INSPECTION CERTIFICATE 'CHUN YU WORKS & CO., LTD.
. ' 100 Tapao St.

Report No. 2015081340 Customer CHUN YU WORKS (U.8.A) INC. Kangshan, Kaohsiung 82063

Order No. T04209 Deseriotion Type B Weld Stud/Shear Taiwan

SIC No. WSF-50950 P Connector Tel: +886-7-622-4112

Invoice No. WSF-3115 . " Fax: +886-7-621-6697

Test Date Jul/17/2015 Size 12X 5-1/8 www.chunyu.com.tw

Issue Date Aug/25/2015 Lot No. 5095000104-11 T (_\ ‘s“\‘w’?ﬁ'f—, @
Surface Plain XTI :EAF) % 1&. i P

A — % DN s
Ship Quantity | 3,600pcs Lot Quantity | 5,600pcs TTa05206 wonr ot Tesing Cert#0sT7.01 (8 TF 0149205

Chemical Specification and Composition (%)

Mechanical Requirements (7.9.7.1)

Specification C [ Si [Mn P | S Cr [ Mo | Ni | Cu vV [ Ti [ Al N Spec Unit Meas Avg
Material . 65000 . 85500
Heat X 100 X 1000 X 100 X 1000 X 10000 Tensile MIN psi 85500 85500
AWS D1.1-2008 Sec. 7.2.6 15 60 40 50 51000 65000
ASTM A 29 and A108 Spec Yield Strength psi 77300
Stud Gr. 1010 — 1020 20 90 | MAX | MAX MIN 79000
SAE 1018 Elongation 15% 204
. -- 20.7
350082Y Heat [ 16 | 21 | 62 10 5 6 3 22 (5 xdia) MIN 211
Flux Aluminum Reduction of | 50% 601 s
0003 oz Area MIN 65.0
Dimensions Bend Tests (7.9.7.2) Weld through Deck Tests (7.9.7.3)
T Spec Unit Meas Avg Specimen Tested Passed Specimen Tested Passed
5.063 5.120 Current 10% above 1 x 16 gage (@ G90 10 OK
e—s| Length (L) sig7 | 10| Sipg |12 optimum (7.9.6.1) 20 OK 2 x 16 gage @ G60 10 oK
. 0.281 In 0.298 Current [0% below 1 x 18 gage @ G60 over
H DI C Head Height (T) MIN 0299 | 0298 optimum (7.9.6.2) 20 OK 1 x 16 gage @ G60 10 OK
0.985 0.996 2 x 18 gage @) G60Q 10 OK
e b —] Head Diameter () | 1013 | * | o0z | 0999 e @
Specimens tested by bending 30° in opposite directions.
] 0490 | [n | 0493
Body Diameter (C) 0.500 0.493 0.493
Head Markings Notes
$.# LAI
Stud Authorized Signature

We hereby certify that the above material has been satisfactorily tested in
accordance with the material specifications.

Manager of Q.A. Department




BHMETRERTERE O QA M0 ROADL DU LI DISTRICT
& 180 e SH TR ARTTH FE.'Z'?-' &) (B @ | ) TAICHUNG CITY, TAIVAN, ROC '
@ TEL @ (04)25565101
FENG HSIN ST€E€EL CO,, LTD. TEST CERTIFICATE FAX  : (04925566955
- 5 B f N 2 Py
CUS%T[E;}% ﬁ%{E iR T B R AY A e 4] 8-8187108 C%ﬁ%’l%ﬁ) 243B0913-001
G aXl | 2015/03/30 -~ 2015/04/10
BRI SAE 1018 AK CT % =446 [IOT ROLLED ROUND BAR IN COIL L
SPEC. PRODUCT |k 4L 45k 4% 48 A i | 2016/04/13
R %At HATERIAL DESCRIP. 371325 TENSILE 5% /5 (h)CIEMICAL ANALYSIS P
HEE |&A| ¥ | ¥ | HR |BRYPHLRISH RF CISi[M [P ]S [Ni[Cr[Mo]CUJ AT | ] B | ] % 5%
DIA. LEN. QTY | YEIGHT /om? /mm 2| EL(%) X100 X1000 X100 Y1000 X10000 X100 SHIPPING
(my | () | wdn)| (kg |HEAT NO 15 60 30] 50 NO.
20 90 MAX| MAX . i
13 10[ 19487[350082Y 16/ 21| 62| 10 5| 3| 6 ) 6] 2DA330057
16 13| 25435|350082 16 21 62| 10| 5| 3| 6 4 22 204331063
19 12| 23487/350814 17{ 21| 63| 11| 4| 3| 8 5 23 9D4410028
19 : 13| 25167| 350814 17 21 e3| 11| 4| 3| 8 5 23 904410023

TOTAL: 48 BUNDLES 03, 576 kgs. A
REMARK:The dimensional tolerances of hot rolled steel are accordmg@l‘iqﬁ]“%%
: EEEL"'% e "’f“ﬂﬁlﬁ' (c-09-10
WU AEMATER, BESHAEY LR RN ESSMEZ B R aeERRE
WE IIEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS REEN MANUFACTURED AND TESTED WITH MANAGER gg ?‘ &
SATISFACTORY RESULTS IN ACCORDANCE WITH THE REQUIREMENT OF TIE ABOVE MATERIAL SPECIFICATION. METALLURGICAL RE&D DEP. (e




